
ILLINOIS POLLUTION CONTROL BOARD 
February 7, 2002 

 
IN THE MATTER OF:   ) 
      ) 
PETITION OF BORDEN CHEMICALS )  AS 01-6 
AND PLASTICS OPERATING  ) (Adjusted Standard - Water) 
LIMITED PARTNERSHIP FOR AN ) 
ADJUSTED STANDARD FROM  ) 
35 ILL. ADM. CODE 304.105 AS IT ) 
APPLIES TO 35 ILL. ADM. CODE  ) 
302.211(B)-(E)    ) 
 
OPINION AND ORDER OF THE BOARD (by R.C. Flemal): 
 

This matter comes before the Board upon a “Petition for Adjusted Standard” (Pet.) filed 
on October 31, 2000, by the petitioner, Borden Chemical and Plastics (Borden).  Borden requests 
an adjusted standard that would allow for discharge of heated waters to the unnamed ditch which 
currently receives Borden’s treated industrial effluent. 
 
 The Board’s responsibility in this matter arises from the Environmental Protection Act 
(Act) (415 ILCS 5/1 et seq. (2000)).  The Board is charged to “determine, define and implement 
the environmental control standards applicable in the State of Illinois” (415 ILCS 5/5(b) (2000)), 
and to “grant . . . an adjusted standard for persons who can justify such an adjustment” (415 
ILCS 5/28/1(a) (2000)).  More generally, the Board’s responsibility in this matter is based on the 
checks and balances integral to Illinois environmental governance:  the Board is charged with the 
rulemaking and principal adjudicatory functions, and the Illinois Environmental Protection 
Agency (Agency) is responsible for carrying out the principal administrative duties. 
 
 The Act also provides that “the Agency shall participate in [adjusted standard] 
proceedings.”  415 ILCS 5/28.1(d)(3) (2000).  On January 29, 2001, the Agency filed a 
recommendation.  On October 25, 2001, the Agency filed an amended recommendation.  The 
Agency supports grant of an adjusted standard.  
 
 Based upon the record before it and upon review of the factors involved in the 
consideration of adjusted standards, the Board finds that Borden has demonstrated that grant of 
an adjusted standard is warranted. 
 

PROCEDURAL HISTORY 
 
 In 1997 Borden petitioned the Board for a variance to allow discharge of heated effluent 
to its receiving waterway.  On November 6, 1997, the Board granted that request as a 5-year 
variance from 35 Ill. Adm. Code 302.211(b)-(e) and 35 Ill. Adm. Code 304.105, subject to 
certain conditions.  Borden Chemicals and Plastics Operating Limited Partnership, PCB 97-102 
(Nov. 6, 1997).  The conditions included conducting a fish survey, temperature monitoring, and 



 2

assessing compliance options including technical and economic feasibility.  The Board’s order 
also included a timeline for achieving compliance with Sections 302.211(b)-(e) and 304.105.   

 
On October 7, 1999, the Board granted Borden’s request to modify the variance schedule.  

The schedule, in part, provided that Borden install equipment to implement its chosen 
compliance option and/or file an adjusted standard petition by August 30, 2000.  Borden filed an 
adjusted standard petition on August 30, 2000, but failed to cause timely publication of the 
notice in accordance with Section 28.1(c) of the Act.  415 ILCS 5/28.1(c)(2000).  The Board 
dismissed the petition on October 19, 2000.  Consequently, Borden filed the instant petition on 
October 31, 2000.   

 
On January 29, 2001, the Agency filed its initial recommendation.  The Agency 

recommended grant of an adjusted standard, including temperature caps on both effluent and in-
stream temperatures.  The Agency also recommended that procedurally the adjusted standard be 
to the General Use Water Quality Standards for temperature at Section 302.211(b)-(e) and not 
include the provision relating to violations of water quality standards at Section 304.105. 

 
 In its October 25, 2001 amended recommendation, the Agency continued to support grant 
of relief, with some modification in the particulars in which that relief be fashioned. 
On October 30, 2001, Borden filed a response (Resp.) to the amended recommendation.  In its 
response, Borden states that it accepts the Agency amended recommendation, and waives 
hearing in this matter. 
  

NATURE OF THE SITE 
 
 Borden’s plant is located in a rural area one mile west of Illiopolis, Sangamon County.  
Pet. at 4.  It produces polyvinyl chloride (PVC) suspension and dispersion resin for the vinyl 
film, fabric, flooring, plastic pipe and wire insulation industries.  Pet. at 4.  The plant has 
operated since 1949 and employs approximately 240 people.  Pet. at 4.   
 
 The plant discharges its wastewater pursuant to a National Pollutant Discharge 
Elimination System (NPDES) permit.  Pet. at 4, Exh. C.1  The discharge enters an unnamed ditch 
that has a seven-day, ten-year low flow of zero.  Pet. at 4.   Because of the low flow, a mixing 
zone is prohibited and the plant’s effluent must comply with the water quality standards for 
temperature.  Pet. at 5.   
 
 The unnamed ditch drains into Long Point Slough (slough).  Pet. at 5.  The slough flows 
into a portion of Old River, which drains into the Sangamon River.  Pet. at 5.  No water is 
withdrawn from the unnamed ditch or the slough for drinking water, or for agricultural or 
industrial purposes.  Pet. at 5.  Various aquatic species live in the unnamed ditch and the slough, 
but the waters are not used for recreational or other purposes because of the low and variable 
flows.  Pet. at 5. 
 

                                                 
1 Exhibits attached to Borden’s petition will be cited as “Exh. __ at __.” 



 3

 The slough, like the unnamed ditch, receives a significant quantity of its dry weather flow 
from effluent discharges.  Pet. at 6.  The Illiopolis sewage treatment plant discharges into the 
slough several miles upstream of the confluence of the slough with the unnamed ditch.  Pet. at 6.  
Also, the slough received permitted discharges from four other sources.  Pet. at 6.   
 
 The plant’s wastewater results from three main waste streams that the plant generates.  
Pet. at 7.  Some of the streams are provided treatment for suspended solids, biochemical oxygen 
demand (BOD), and ammonia.  Pet. at 7.  Each stream carries an elevated heat load because of 
the nature of the plant’s production process, and in winter, due to the need to maintain the 
temperature of the wastewater in its biological treatment system at approximately 30ºC (86ºF) to 
assure optimum treatment for ammonia nitrogen.  Pet. at 7, 12. 
 
 The first waste stream includes wastewaters from the PVC plants, paste plant 
wastewaters, vinyl chloride air pollution control wastewater stripper effluent, and boiler 
blowdown.  Pet. at 8.  Among the treatment processes applied to this waste stream is 
equalization, primary clarification, and activated sludge treatment.  Pet. at 8-9.  For optimum 
nitrification, the plant maintains an average temperature between 28ºC and 32ºC in the activated 
sludge system.  Pet. at 9.  The plant’s effluent exceeds winter temperatures standards because of 
the need to maintain the biologically-treated wastewater at a temperature approximately 30ºC.  
Pet. at 9. 
 
 The second waste stream consists of wastewater from PVC Plant No. 2.  Pet. at 11.  The 
wastewater is routed to a tank for suspended solids reduction.  Pet. at 11.  The supernatant is 
pumped to a reactor clarifier where lime and polymer are added to coagulate and settle turbidity.  
Pet. at 11.  The flow of this stream is seasonably variable, but averages 0.184 million gallons/day 
(mgd).  Pet. at 11. 
 
 The third waste stream sources include the vinyl chloride afterburner control 
scrubber/neutralizer, discharges from the boiler plant water treatment process, including filter 
backwash water, Zeolite regeneration and rinse waters and demineralizer regeneration and rinse 
waters and boiler plant lime softening sludges.  Pet. at 11.  The waters are collected in a pond for 
pH stabilization and suspended solids reduction.  Pet. at 11.  The steam’s flow averages 0.193 
mgd.  Pet. at 11.   
 
 Borden acknowledges that in the winter some wastewater cooling occurs in the serpentine 
stream before discharge, but notes that the cooling does not sufficiently bring the wastewater 
below the 16ºC (60ºF) standard.  Pet. at 12.  During the summer, little cooling of the final 
effluent occurs, and temperatures may increase depending on ambient temperature and cloud 
cover.  Pet. at 12.  
 Borden argues that the data submitted in Borden Chemicals and Plastics Operating 
Limited Partnership, PCB 97-102 (Nov. 6, 1997), indicated that there were large natural 
variations in the temperature in portions of the unnamed ditch and slough that are unaffected by 
Borden’s discharge.  Pet. at 13.  Some of the variations were greater than the 2.8ºC (5ºF) 
temperature rise standard.  Pet. at 13.  Borden notes that for the variance petition, it compiled all 
of its historical temperature data (from November 1985 through September 1996) for the 
discharge and the unnamed ditch.  Pet. at 13.   Although the data could not be validated, Borden 



 4

asserts that this data, together with more recent data is useful to determine whether there have 
been any trends in effluent and receiving stream temperatures over the years.  Pet. at 14. 
 
 Borden compiled a table that compares the winter and summer average temperatures in 
both the unnamed ditch and the effluent from 1986-1996.  Pet. at 14.  The data reveals, among 
other things, that the average temperatures at all the sampling points were well below the 
summer maximum and absolute standards of 32ºC (90ºF).  Pet. at 14.  The effluent exceeded the 
summer maximum standard 24% of the time.  Pet. at 15.  The downstream temperature exceeded 
the summer maximum standard 5% of the time.  The further downstream temperature exceeded 
the summer maximum standard less than 1% of the time.  Pet. at 15.  The temperature rise 
standard was exceeded by the difference between downstream and upstream temperatures 70% 
of the time.  Pet. at 15. 
 
 Pursuant to a condition of the variance, Borden collected one year of temperature data for 
its effluent and six monitoring stations on the unnamed ditch and slough.  Pet. at 16.  The 
locations of the monitoring stations are found at Exhibit M.  Borden contends that among the 
conclusions that can be drawn from the collected data is that the impact of Borden’s discharge on 
compliance with the maximum and absolute temperature standards in winter is limited to a short 
distance between Borden’s outfall, and that the discharge causes exceedences at this station 
infrequently.  Pet. at 16.  Also, although the exceedences of the temperature rise standard are 
substantially more frequent, the impact is generally confined to the unnamed ditch.  Pet. at 19-
20.   
 

STATUTORY AND REGULATORY FRAMEWORK 
 
 In determining whether to grant an adjusted standard, Section 28.1 of the Act (415 ILCS 
5/28.1 (2000)) requires the Board to determine whether a petitioner has presented adequate proof 
that: factors relating to the petitioner are substantially and significantly different from the factors 
relied upon by the Board in adopting the general regulations applicable to that petition; the 
existence of these factors justifies an adjusted standard; the requested standard will not result in 
environmental or health effects substantially more adverse than the effects considered by the 
Board in adopting the rule of general applicability; and the adjusted standard is consistent with 
federal law.  415 ILCS 5/28.1(c) (2000).  In granting an adjusted standard, the Board may 
impose such conditions as may be necessary to accomplish the purposes of the Act.  415 ILCS 
5/28.1(a) (2000). 
 

Borden seeks an adjusted standard that provides that: 
 
 35 Ill. Adm. Code 302.211(b)-(e), shall not apply to the unnamed ditch 

which receives wastewater from Borden Chemicals & Plastics Operating 
Limited Partnership’s chemical manufacturing facility located near 
Illiopolis, Sangamon County, Illinois from the point of the wastewater 